
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 
 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un Permiso) 
[...]
propagation of the Bermuda grass and ryegrass crops and avoid plant lodging. The permittee 
shall harvest the crops (cut and remove it from the field) at least once during the year. 
Harvesting and mowing dates shall be recorded in a logbook kept on site to be made 
available to TCEQ personnel upon request. 

 
10. The permittee shall erect adequate signs stating that the irrigation water is from a non-

potable water supply for any area where treated effluent is stored or where there exist hose 
bibs or faucets. Signs shall consist of a red slash superimposed over the international symbol 
for drinking water accompanied by the message “DO NOT DRINK THE WATER” in both 
English and Spanish. All piping transporting the effluent shall be clearly marked with these 
same signs. 

 
11. Irrigation practices shall be designed and managed as to prevent ponding of effluent or 

contamination of ground and surface waters and to prevent the occurrence of nuisance 
conditions in the area. The Bermuda grass and ryegrass shall be established and well 
maintained in the irrigation area throughout the year for effluent and nutrient uptake by the 
crop and to prevent pathways for effluent surfacing. Tailwater control facilities shall be 
provided as necessary to prevent the discharge of any effluent from the irrigated land. 

 
12. Effluent shall not be applied for irrigation during rainfall events or when the ground is 

frozen or saturated. 
 
13. The permittee shall construct and maintain earthen berms to prevent runoff from leaving 

the irrigation site. 
 

14. The physical condition of the spray irrigation fields will be monitored on a weekly basis 
when the fields are being utilized for the purpose of wastewater irrigation. Any areas with 
problems such as surface runoff, surficial erosion, stressed or damaged vegetation will be 
recorded in the field log kept onsite and corrective measures will be initiated within 24 hours 
of discovery. 

 
15. Spray fixtures for the irrigation system shall be of such design that they cannot be operated 

by unauthorized personnel. 
 



Paloma Wastewater LLC and MJD Endeavors, LLC Permit No. WQ0016613001 
 

 
Page 34 

16. Irrigation to treated effluent on land with a slope of 10% or greater is prohibited. Irrigation 
of treated shall be limited to those tracts designated on Attachment A of this permit only 
after proper grading has been accomplished.  

 
17. The permittee shall obtain representative soil samples from the root zones of the land 

application area. Composite sampling techniques shall be used. Each composite sample shall 
represent no more than 29 acres with no less than 10 - 15 subsamples representing each 
composite sample. Subsamples shall be composited by like sampling depth, type of crop and 
soil type for analysis and reporting. Soil types are soils that have like topsoil or plow layer 
textures. These soils shall be sampled individually from 0 to 6 inches, 6 to 18 inches and 18 
to 30 inches below ground level. The permittee shall sample soils in December to February 
of each year. Soil samples shall be analyzed within 30 days of sample collection.  

Samples shall be analyzed annually according to the following table: 

Parameter Method Minimum 
Analytical 
Level 
(MAL) 

Reporting units 

 

pH 

 

 

2:1 (v/v) water to 
soil mixture 

 

 

 

Reported to 0.1 pH units 
after calibration of pH 
meter 

 

Electrical 
Conductivity 

2:1 (v/v) water to 
soil mixture 

 
0.01 dS/m (same as 

mmho/cm) 

Nitrate-nitrogen From a 1 N KCl soil 
extract 1 mg/kg (dry weight basis) 

 

Total Kjeldahl 
Nitrogen (TKN) 

 

For determination 
of Organic plus 
Ammonium 
Nitrogen.  
Procedures that use 
Mercury (Hg) are 
not acceptable.  

 

20 mg/kg (dry weight basis) 

Total Nitrogen  = TKN  plus  
Nitrate-nitrogen  mg/kg (dry weight basis) 

 

Plant-available: 

Phosphorus 

 

 

Mehlich III with 
inductively coupled 
plasma 

1 mg/kg (dry weight basis) 



Paloma Wastewater LLC and MJD Endeavors, LLC Permit No. WQ0016613001 
 

 
Page 35 

 

A copy of this soil testing plan shall be provided to the analytical laboratory prior to sample 
analysis. The permittee shall submit the results of the annual soil sample analyses with 
copies of the laboratory reports and a map depicting the areas that have received 
wastewater within the permanent land application fields to the TCEQ Regional Office (MC 
Region 11), the Water Quality Assessment Team (MC 150), and the Compliance Monitoring 
Team (MC 224) of the Enforcement Division, no later than the end of September of each 
sampling year. If wastewater is not applied in a particular year, the permittee shall notify 
the same TCEQ offices and indicate that wastewater has not been applied on the approved 
land irrigation site(s) during that year.  

 
18. A wastewater treatment plant unit may not be located in wetlands per 30 TAC § 309.13(b). 
 
19. The permittee shall comply with buffer zone requirements of 30 TAC § 309.13(c). A 

wastewater treatment plant unit, defined by 30 TAC Section § 309.11(9), must be located a 
minimum horizontal distance of 250 feet from a private well and a minimum horizontal 
distance of 500 feet from a public water well site, spring, or other similar sources of public 
drinking water, as provided by § 290.41(c)(1)(C) of this title. 

 
20. The permittee shall comply with the buffer zone requirements of 30 TAC § 309.13(c), 

specifically regarding water wells and waters in the state. The permittee must locate the 
wastewater irrigation fields a minimum horizontal distance of 500 feet from public water 
wells, springs, or other similar sources of public drinking water; 150 feet from private water 
wells; and 100 feet from surface waters in the state. 

 
21. Any new or modified wastewater pond shall be adequately lined to control seepage in 

accordance with 30 TAC § 217.203. New or modified wastewater ponds shall not be put into 
service until the permittee demonstrates that the pond liners meet the requirements of 30 
TAC § 217.203. The permittee shall demonstrate that the number, location, and test results 
of samples collected for geotechnical testing are in accordance with 30 TAC § 217.203(d) 
and (e), and that the liner has a minimum thickness of 3 feet in accordance with 30 TAC § 
309.13(d) since the facility overlies the recharge zone of an aquifer. The report providing 
this demonstration shall be submitted to the Water Quality Assessment Team (MC-150) and 
the TCEQ Regional Office (MC-Region 11) for review and approval prior to use of the 
wastewater ponds. If a synthetic liner is to be used, the liner thickness shall be a minimum 
of 40 mils and be constructed with an underground leak detection system with appropriate 
sampling points. 

 
22. The permittee shall submit the liner certification for a newly-constructed or modified 

wastewater pond to the Water Quality Assessment Team (MC-150), the TCEQ Regional 

 

Plant-available: 

Potassium (K) 

 

May be determined 
in the same Mehlich 
III extract with 
inductively coupled 
plasma 

5 

 
mg/kg (dry weight basis) 

Amendment 
addition, e.g., 
gypsum 

 
 Report in short 

tons/acre in the year 
effected 



Paloma Wastewater LLC and MJD Endeavors, LLC Permit No. WQ0016613001 
 

 
Page 36 

Office (MC-Region 11), and the TCEQ Compliance Monitoring Section (MC-224) within 30 
days of completion and prior to use. The certification shall be signed and sealed by a Texas-
licensed professional engineer and include a description of how the liner meets the 
requirements of 30 TAC § 217.203. 

 
23. Facilities for the retention of treated or untreated wastewater shall be adequately managed 

and lined to control seepage. At least once per month, the permittee shall inspect the sides 
and bottom (if visible) of the wastewater ponds for signs of damage and leakage, and any 
pond leak detection systems that are in service. Leaking ponds shall be removed from 
service, or operated in a manner to prevent discharge, until repairs are made or 
replacement ponds are constructed. 

 
24. Pond liner certifications and all liner construction and repair documentation shall be 

maintained by the Permittee for the life of the facility and be made available for TCEQ 
personnel for inspection and review. 
 

25. Irrigation with effluent shall be accomplished only when the area specified is not in use. 
 
26. Holding or storage ponds shall conform to the design criteria for stabilization ponds with 

regard to construction and levee design and shall maintain a minimum freeboard of two feet 
according to 30 TAC Chapter 217, Design Criteria for Domestic Wastewater Systems. 

 
27. Permanent transmission lines shall be installed from the holding pond to each tract of land 

to be irrigated utilizing effluent from that pond. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

Attachment ‘A’- Site Plan 
Paloma Wastewater LLC and MJD Endeavors, LLC 

TCEQ Permit No. WQ0016613001 

 



 

 

TECHNICAL SUMMARY AND  
EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

 
DESCRIPTION OF APPLICATION 
 
Applicant:  Paloma Wastewater LLC and MJD Endeavors, LLC 

TCEQ Permit No. WQ0016613001 
 
Regulated Activity: Domestic Wastewater Permit 
 
Type of Application: New Permit 
 
Request: New Permit 
 
Authority: Texas Water Code (TWC) § 26.027; 30 Texas Administrative 

Code (TAC) Chapters 305, 309, 312, 319, and 30; and 
Commission policies. 

 
EXECUTIVE DIRECTOR RECOMMENDATION 
 
The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance, according to 30 TAC Section 305.127(1)(C)(ii)(III), 
Conditions to be Determined for Individual Permits.  
 
REASON FOR PROJECT PROPOSED 
 
Paloma Wastewater LLC and MJD Endeavors, LLC have applied to the Texas Commission on 
Environmental Quality (TCEQ) for new Permit No. WQ0016613001 to authorize the disposal of 
treated domestic wastewater at a daily average flow not to exceed 0.052 million gallons per day 
(MGD) via surface irrigation of 14.5 acres of public access land in the Inteirm phase, and a daily 
average flow not to exceed 0.1035 MGD via surface irrigation of 29 acres of public access land in 
the Final phase. The facility includes a storage pond with a total surface area of 2.00 acres and 
total capacity of 21.5 acre-feet for storage of treated effluent prior to irrigation. The proposed 
wastewater treatment facility will serve the Paloma Meadows residential development.  
 
PROJECT DESCRIPTION AND LOCATION 
 
The Paloma Meadows Wastewater Treatment Facility will consist of a membrane bioreactor 
(MBR) system. Treatment units in the Interim phase will include fine screening at the 
headworks, an equalization tank, a sludge holding tank, two MBR process units consisting of 
anoxic, pre-aeration, and membrane zones, and an ultraviolet light (UV) system. Treatment 
units in the Final phase will include fine screening at the headworks, two equalization tanks, two 
sludge holding tanks, four MBR process units, and a UV system. The facility has not been 
constructed. 
 
The draft permit authorizes the disposal of sludge at a TCEQ-authorized land application site, 
co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 
 
The wastewater treatment facility and disposal site will be located approximately 0.58 miles 
west of the intersection of County Road 221 and County Road 222 in Caldwell County, Texas 
78644.  



Paloma Wastewater LLC and MJD Endeavors, LLC 
Permit No. WQ0016613001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
 

 
Page 2 

 
The wastewater treatment facility and disposal site will be located in the drainage basin of Plum 
Creek in Segment No. 1810 of the Guadalupe River Basin. No discharge of pollutants into water 
in the state is authorized by this permit. 
 
SUMMARY OF EFFLUENT DATA 
 
There is no effluent data since the facility has not been constructed. 
 
DRAFT PERMIT CONDITIONS 
 
The draft permit authorizes the disposal of treated domestic wastewater effluent at a daily 
average flow not to exceed 0.052 MGD via surface irrigation of 14.5 acres of public access land in 
the Inteirm phase, and a daily average flow not to exceed 0.1035 MGD via surface irrigation of 
29 acres of public access land in the Final phase The facility includes a storage pond with a total 
surface area of 2.00 acres and total capacity of 21.54 acre-feet for storage of treated effluent 
prior to irrigation. Application rates to the irrigated land shall not exceed 4.02 acre-feet per year 
per acre irrigated. The irrigated crops include Bermuda grass (warm season) and ryegrass (cool 
season). 
 
The effluent limitations in the draft permit, based on a daily average, are 20 mg/l biochemical 
oxygen demand (BOD5) and 20 mg/l total suspended solids (TSS). The permittee shall utilize an 
UV system for disinfection purposes and shall not exceed a single grab E. coli limit of 126 
colony-forming units (CFU) or most probable number (MPN) per 100 ml.  
 
The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In 
addition, by ownership of the required buffer zone area, the permittee shall comply with the 
requirements of 30 TAC § 309.13(e).  
 
The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal, and Transportation. The draft permit authorizes the disposal of 
sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 
 
SUMMARY OF CHANGES FROM APPLICATION 
 
None. 
 
BASIS FOR DRAFT PERMIT 
 
The following items were considered in developing the draft permit: 
 
1. Application received on September 5, 2024, and additional information received on October 

18, 2024, October 31, 2024, and March 21, 2025. 
 
2. Interoffice Memorandum from the Water Quality Assessment Team, Water Quality 

Assessment & Standards Section, Water Quality Division. 
 
PROCEDURES FOR FINAL DECISION 
 



Paloma Wastewater LLC and MJD Endeavors, LLC 
Permit No. WQ0016613001 
Statement of Basis/Technical Summary and Executive Director's Preliminary Decision 
 

 
Page 3 

When an application is declared administratively complete, the Chief Clerk sends a letter to the 
applicant advising the applicant to publish the Notice of Receipt of Application and Intent to 
Obtain Permit in the newspaper. In addition, the Chief Clerk instructs the applicant to place a 
copy of the application in a public place for review and copying in the county where the facility is 
or will be located. This application will be in a public place throughout the comment period. The 
Chief Clerk also mails this notice to any interested persons and, if required, to landowners 
identified in the permit application. This notice informs the public about the application and 
provides that an interested person may file comments on the application or request a contested 
case hearing or a public meeting.  
 
Once a draft permit is completed, it is sent, along with the Executive Director’s preliminary 
decision, as contained in the technical summary or fact sheet, to the Chief Clerk. At that time, 
the Notice of Application and Preliminary Decision will be mailed to the same people and 
published in the same newspaper as the prior notice. This notice sets a deadline for making 
public comments. The applicant must place a copy of the Executive Director’s preliminary 
decision and draft permit in the public place with the application.  
  
Any interested person may request a public meeting on the application until the deadline for 
filing public comments. A public meeting is intended for the taking of public comment and is not 
a contested case proceeding.  
 
After the public comment deadline, the Executive Director prepares a response to all significant 
[...]
Attachment: Water Balance and 3.1 Surface Land Disposal Engineering Report

B. Evaporation ponds

Daily average effluent flow into ponds, in gallons per day: Click to enter text.

Attach a separate engineering report with the water balance and storage volume 
calculations.

Attachment: Click to enter text.

C. Evapotranspiration beds

Number of beds: Click to enter text.

Area of bed(s), in acres: Click to enter text.

Depth of bed(s), in feet: Click to enter text.

Void ratio of soil in the beds: Click to enter text.

Storage volume within the beds, in acre-feet: Click to enter text.

Attach a separate engineering report with the water balance and storage volume 
calculations, and a description of the lining. 

Attachment: Click to enter text.



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 38 of 66

D. Overland flow

Area used for application, in acres: Click to enter text.

Slopes for application area, percent (%): Click to enter text.

Design application rate, in gpm/foot of slope width: Click to enter text.

Slope length, in feet: Click to enter text.

Design BOD5 loading rate, in lbs BOD5/acre/day: Click to enter text.

Design application frequency:

hours/day: Click to enter text. And days/week: Click to enter text.

Attach a separate engineering report with the method of application and design 
requirements according to 30 TAC Chapter 217. 

Attachment: Click to enter text.

Section 2. Edwards Aquifer (Instructions Page 73)

Is the facility subject to 30 TAC Chapter 213, Edwards Aquifer Rules?

☒   Yes ☐   No

If yes, is the facility located on the Edwards Aquifer Recharge Zone?

☒   Yes ☐   No

If yes, attach a geological report addressing potential recharge features. 

Attachment: Edwards Aquifer Recharge Zone Report 



mikej
Text Box
Influent In

mikej
Arrow

mikej
Text Box
Primary Screen

mikej
Line

mikej
Text Box
Screenings

mikej
Arrow

mikej
Text Box
Landfill

mikej
Arrow

mikej
Text Box
Equalization Basin

mikej
Arrow

mikej
Arrow

mikej
Arrow

mikej
Text Box
Sludge Holding Tank

mikej
Arrow

mikej
Text Box
WAS

mikej
Arrow

mikej
Text Box
Solids

mikej
Text Box
Decant

mikej
Text Box
Disinfection

mikej
Arrow

mikej
Text Box
Effluent Flowmeter

mikej
Arrow

mikej
Text Box
Discharge Point

mikej
Text Box
Paloma Meadows WWTF - Process Flow Diagram 
First Phase - 53,500 gpd

mikej
Rectangle

mikej
Text Box
MBR Process Train

mikej
Rectangle

mikej
Text Box
Anoxic
Zone

mikej
Rectangle

mikej
Text Box
Aeration
Zone

mikej
Rectangle

mikej
Text Box
Membrane Zone


mikej
Arrow

mikej
Text Box
Chem Feed As Required

mikej
PolyLine

mikej
Text Box
Internal Recycle

mikej
PolyLine

mikej
Arrow

aupad
Image



mikej
Text Box
Influent In

mikej
Arrow

mikej
Text Box
Primary Screen

mikej
Line

mikej
Text Box
Screenings

mikej
Arrow

mikej
Text Box
Landfill

mikej
Arrow

mikej
Text Box
Equalization Basin

mikej
Arrow

mikej
Arrow

mikej
Text Box
Sludge Holding Tank

mikej
Arrow

mikej
Text Box
WAS

mikej
Arrow

mikej
Text Box
Solids

mikej
Text Box
Decant

mikej
Text Box
Disinfection

mikej
Arrow

mikej
Text Box
Effluent Flowmeter

mikej
Arrow

mikej
Text Box
Discharge Point

mikej
Text Box
Aeration
Zone

mikej
Arrow

mikej
Line

mikej
Arrow

mikej
Rectangle

mikej
Arrow

mikej
Rectangle

mikej
Text Box
MBR Process Train

mikej
Rectangle

mikej
Text Box
Anoxic
Zone

mikej
Rectangle

mikej
Rectangle

mikej
Text Box
Membrane Zone


mikej
Arrow

mikej
Text Box
Chem Feed As Required

mikej
PolyLine

mikej
Text Box
Internal Recycle

mikej
PolyLine

mikej
Rectangle

mikej
Text Box
Anoxic
Zone

mikej
Rectangle

mikej
Text Box
Aeration
Zone

mikej
Text Box
Membrane Zone


mikej
Arrow

mikej
Line

mikej
Text Box
Disinfection

mikej
Arrow

mikej
PolyLine

mikej
Text Box
Internal Recycle

JanelaRevilla
Text Box
Paloma Meadows WWTF - Process Flow Diagram
Final Phase - 107,000 gpd

JanelaRevilla
Image



Tankage Sizing

Project Paloma Meadows WWTF Flow 53500 gpd

Date 8/21/2024 2 hr peak 214000 gpd

Phase # 1

Equalization

11146 gal *2.5Q for 2 hrs

Chlorine sizing:

2972 gal *4Q for 20 min

JanelaRevilla
Text Box
Equalization Basin and Chlorine Contact Chamber Sizing Phase 1

JanelaRevilla
Image

JanelaRevilla
Rectangle

JanelaRevilla
Rectangle

JanelaRevilla
Rectangle



Tankage Sizing

Project Paloma Meadows WWTF Flow 107000 gpd

Date 8/21/2024 2 hr peak 428000 gpd

Phase # 2

Equalization

22292 gal *2.5Q for 2 hrs

Chlorine sizing:

5944 gal *4Q for 20 min

JanelaRevilla
Image

JanelaRevilla
Rectangle

JanelaRevilla
Rectangle

JanelaRevilla
Rectangle

JanelaRevilla
Text Box
Equalization Basin and Chlorine Contact Chamber Sizing Phase 2



Project Paloma Meadows WWTF

Date 8/21/2024

Phase # 1

Flow 100000 GPD

0.1 MGD

69.4 GPM

Sludge Holding

WAS Rate 1070 gpd

Sludge Storage Days 10 days

Sludge Gallons Req'd 10700 gal

Select Tank Size 13000 gal

Days Storage 12 days

Using 2% Flow for WAS Rate

JanelaRevilla
Text Box
Solids Management Calculation Phase I

JanelaRevilla
Image

JanelaRevilla
Rectangle



Project Paloma Meadows WWTF

Date 8/21/2024

Phase # 2

Flow 200000 GPD

0.2 MGD

138.8 GPM

Sludge Holding

WAS Rate 2140 gpd

Sludge Storage Days 10 days

Sludge Gallons Req'd 21400 gal

Select Tank Size 26000 gal

Days Storage 12 days

Using 2% Flow for WAS Rate

JanelaRevilla
Image

JanelaRevilla
Rectangle

JanelaRevilla
Text Box
Solids Management Calculation Phase II



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1.

1.1 1.2

unit HRT 19.0 hr

Average SRT 25.0 day

C/N 4.7

C/P 29.6

Temp 20.0 ℃

Sludge return 250 %

1.3

SS T-N T-P E.coli.

(mg/L) (mg/L) (mg/L) (Count/mL)

300.0 70.0 9.0 55000

1.4

SS T-N T-P E.coli.

(mg/L) (mg/L) (mg/L) (Count/mL)

300.0 70.0 9.0 55,000              

5.0 20.0 1.0 1.26

1.5

Depth Height tank Volume HRT

(mHe) (mH) (#) (m3) (hr)

2.2 2.3 2 124.1                 7.9

2.1 2.3 2 118.4                 7.5

2.0 2.3 1 56.4                    3.6

363.8                 19.0

1.6 1.7

Water 

contents (%)

MBR (m
3
/min) 12.0

CODMn

(mg/L) (mg/L)

(mL)

2.4 12.0

2.4 12.0

2.4 12.0

(mg/L)

Oxic reactor (m3/min) 3.11

Design

Flow
379                  100,000        

Items Items

100,000        

Influent Quality

Note: If biorector volume sizes are above the volume calcauted by 30-40%, it will be okay.  

Items

Air Requirement

Sludge (m3/day)

Items

Items
(mW)

Water quality

Remarks
CODMnBOD

Items
(mg/L)

Bioreactor Volume

Sludge Production

Total

Width Length

Anoxic

Oxic

MBR

6.0 99.2

Bioreactor Calculation

Influent (m3/day)

m3/day

379                   

Design Calculation

Factors(gal/day)

gal/day

Influent quality 350.0 525.0

Effluent quality 5.0 10.0

Items
BOD

350.0 525.0

Influent and Effluent Water Quality

aupad
Image

aupad
Text Box
MBR Process Sizing Calculations 

aupad
Text Box

aupad
Text Box
110,000

aupad
Text Box

aupad
Text Box
110,000

aupad
Text Box

aupad
Text Box
416


aupad
Text Box

aupad
Text Box
416



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2 MASS BALANCE
(Q = ㎥/day) GPD Temp. : 20         ℃

68 F

Q Q Q 5,800 Q Q

BOD 350.0 132.5 BOD 315.0 119.2 BOD 315.0 119.2 5,800 BOD 5.0 1.9 BOD 5.0 1.9

COD 525.0 198.7 COD 472.5 178.8 COD 472.5 178.8 8,000 COD 10.0 3.7 COD 10.0 3.7

SS 300.0 113.6 SS 210.0 79.5 SS 210.0 79.5 F/M 0.06 SS 5.0 1.9 SS 5.0 1.9

T-N 70.0 26.5 T-N 66.5 25.2 T-N 66.5 25.2 TEMP. 20 T-N 20.0 7.5 T-N 20.0 7.5

T-P 9.0 3.4 T-P 8.6 3.2 T-P 8.6 3.2 SRT 42.6 T-P 1.0 0.4 T-P 1.0 0.4

E.Coli 55,000 Count/ml E.Coli 55000 Count/ml E.Coli 55,000 Count/ml MLVSS 0.69 E.Coli 1 Count/ml E.Coli 1 Count/ml

FLUX 0.4

BOD 10%

COD 10% Sludge Return = 2.5 Q

SS 30%

T-N 5%

T-P 5%

Q BOD 98.4

BOD 4,567 27.4 COD 97.9

COD 3,928 23.6 SS 97.6

SS 8,000 48.0 T-N 69.9

T-N 664 4.0 T-P 88.3

T-P 478 2.9 E.Coli 100.0

Q

Con.

Load

6.0

Legend

Sewage

Sludge

Unit

㎥/d

mg/L

kg/day

373

Aerated EQ

379 379 379

MLSS

373

379                  100,000           

Influent
EQ Tank

Effluent

Sludge Tank 

Drum
Screen

aupad
Image

aupad
Text Box

aupad
Text Box
110,000 GPD

aupad
Text Box

aupad
Text Box

aupad
Text Box

aupad
Text Box

aupad
Text Box
416

aupad
Text Box
416

aupad
Text Box
416

aupad
Text Box
416



Appendix (Design Parameters) 

 

 

 

 

 

 

 

 

 

 

 

 

 

aupad
Image



Paloma Meadows WWTF

Wastewater Treatment Facility Process Description

Section 2 – Treatment Process

Treatment Process Description:
Paloma Meadows WWTF will be an MBR system consisting of several process trains. The system will 
have a primary screen, equalization tanks, multiple process trains consisting of anoxic, pre-aeration, and 
membrane zones, and sludge holding tanks. The facility will utilize UV or chlorine disinfection. The 
design will be in accordance with Texas Administrative Code Title 30, Part 1: Texas Commission on 
Environmental Quality (TCEQ) Chapter 217 (Design Criteria for Domestic Wastewater Systems).

A. Treatment Unit Sizing

Phase I – 53,500 GPD

Headworks with Screening
Equalization Tank (1) 12’ dia x 17’ tall – 14,000-gallon capacity
Sludge Holding Tank (1) 14’ dia x 12’ tall – 13,000-gallon capacity
Process Units (2) – 30’ x 10’ x 8.5’ SWD – 38,000 gallons
Chlorine Contact Chamber (1) – 8’ x 10’ x 6’ SWD – 3,600-gallon capacity

Phase II – 107,000 GPD

Headworks with Screening
Equalization Tank (2) 12’ dia x 13’ tall – 28,000-gallon capacity
Sludge Holding Tank (2) 14’ dia x 12’ tall – 26,000-gallon capacity
Process Units (4) – 30’ x 10’ x 8.5’ SWD – 76,000 gallons
Chlorine Contact Chamber (2) – 8’ x 10’ x 6’ SWD – 7,200-gallon capacity

JanelaRevilla
Image



SOLIDS MANAGEMENT PLAN

The permit application includes three phases of flows as described below:
• First Phase = 0.0535 mgd
• Final Phase = 0.107 mgd (average annual flow)

Estimated solids generation is based on the below listed criteria:

• Average Influent BOD = 350 mg/L
• Design Influent BOD = 350 mg/L
• Solids Generated = 0.98 Pound Solids per Pound of BOD applied
• Calculations are based on the average influent BOD, as stipulated in Chapter 217.250 for firm 

dewatering capacity.

(a) Operating range for the mixed liquor suspended solids in the treatment process based on design flow 
and projected actual flow at the facility.

Phase # Operating Range (mg/L)
First Phase 8,000 – 12,000
Final Phase 8,000 – 12,000 

(b) Description of the procedure and method of solids removal from both wastewater and sludge treatment 
processes.

The sludge wasting pumps will convey sludge from the treatment basins to the sludge holding basin in 
final phase. The sludge wasting pumps will be operated manually by the operator. The sludge holding 
basins/tanks will be pumped as a semi-liquid onto a transport truck where it will be taken to a permitted 
landfill.

(c) Quantity of solids to be removed from the process and schedule for removal of solids designed to 
maintain an appropriate solids inventory.

Solids will be removed from the sludge holding basin on a 10-day rotation during final phase. 
Paloma Meadows WWTF currently does not plan to process waste activated sludge from other 
wastewater treatment plants in liquid or cake form through its sludge processing facilities.

Solids Generated at 100, 75, 50, and 25 percent Design Flow:

First Phase – Average Daily Flow: 0.0535 mgd
100% Flow: Solids Generation = (350 mg/l)(0.0535 MGD)(8.34 lb/mg)(0.98) = 153 lb/day 
75% Flow: Solids Generation = (350 mg/l)(0.040 MGD)(8.34 lb/mg)(0.98) =  114 lb/day 
50% Flow: Solids Generation = (350 mg/l)(0.027 MGD)(8.34 lb/mg)(0.98) = 77 lb/day 
25% Flow: Solids Generation = (350 mg/l)(0.013 MGD)(8.34 lb/mg)(0.98) = 37 lb/day

Final Phase – Average Daily Flow: 0.107 mgd
100% Flow: Solids Generation = (350 mg/l)(0.107 MGD)(8.34 lb/mg)(0.98) = 306 lb/day 
75% Flow: Solids Generation = (350 mg/l)(0.080 MGD)(8.34 lb/mg)(0.98) =  229 lb/day 
50% Flow: Solids Generation = (350 mg/l)(0.053 MGD)(8.34 lb/mg)(0.98) = 152 lb/day 
25% Flow: Solids Generation = (350 mg/l)(0.027 MGD)(8.34 lb/mg)(0.98) = 77 lb/day

JanelaRevilla
Image



C:\Users\aupad\DC\ACCDocs\JAWastewater\115 - Paloma Meadows WWTF Permitting\Project Files\DWGs\Paloma Meadows WWTF Permitting_AU.dwg,  8/19/2024 4:10 PM  Ash Upadhyaya©  Copyright 2024 - JA Wastewater, LLC - All Rights Reserved

NN

PALOMA MEADOWS WWTF - BUFFER ZONE

EFFLUENT STORAGE POND

WWTF SITE

160400

SCALE: 1" = 80 FT.

80

ACCESS ROAD

PROPERTY BOUNDARY

150' BUFFER ZONE

150' BUFFER ZONE

DETENTION POND



C:\Users\aupad\DC\ACCDocs\JAWastewater\115 - Paloma Meadows WWTF Permitting\Project Files\DWGs\Paloma Meadows WWTF Permitting_AU.dwg,  8/19/2024 4:19 PM  Ash Upadhyaya©  Copyright 2024 - JA Wastewater, LLC - All Rights Reserved

NN

PALOMA MEADOWS WWTF - SITE MAP

6001500

SCALE: 1" = 300 FT.

300

JanelaRevilla
Callout
PROPERTY BOUNDARY/ SERVICE AREA

JanelaRevilla
Callout
150' BUFFER ZONE

JanelaRevilla
Callout
EFFLUENT STORAGE POND
2 AC

JanelaRevilla
Callout
WWTF BOUNDARY

JanelaRevilla
Callout
DETENTION POND
2 AC

JanelaRevilla
Polygon

JanelaRevilla
Polygon

JanelaRevilla
Text Box
25.13 ACRES TOTAL DISPOSAL SHOWN  
25.10 ACRES DISPOSAL USED AT FULL BUILD OUT

JanelaRevilla
Rectangle

JanelaRevilla
Text Box
PALOMA MEADOWS WWTF - DISPOSAL AREA MAP

JanelaRevilla
Polygon

JanelaRevilla
Polygon

aupad
Polygon Sketch to Scale
398,305.8 sf

aupad
Polygon Sketch to Scale
146,237.7 sf

aupad
Callout
PHASE-II
DISPOSAL AREA
12.63

JanelaRevilla
Callout
PHASE-I DISPOSAL AREA
12.5



C:\Users\aupad\DC\ACCDocs\JAWastewater\115 - Paloma Meadows WWTF Permitting\Project Files\DWGs\Paloma Meadows WWTF Permitting_AU.dwg,  8/19/2024 4:19 PM  Ash Upadhyaya©  Copyright 2024 - JA Wastewater, LLC - All Rights Reserved

NN

PALOMA MEADOWS WWTF - SITE MAP

6001500

SCALE: 1" = 300 FT.

300

JanelaRevilla
Callout
PROPERTY BOUNDARY/ SERVICE AREA

JanelaRevilla
Callout
150' BUFFER ZONE

JanelaRevilla
Callout
EFFLUENT STORAGE POND

JanelaRevilla
Callout
WWTF BOUNDARY

JanelaRevilla
Callout
DISPOSAL AREA

JanelaRevilla
Callout
DETENTION POND

JanelaRevilla
Polygon

JanelaRevilla
Polygon

JanelaRevilla
Polygon

JanelaRevilla
Polygon



Aug 21, 2024

Jamie L. Miller P.E.
J&A Wastewater
5765 Fig Way
Arvada, CO 80002

Subject: Liner Certification for Paloma Meadows WWTF

To Whom it May Concern,

The proposed liner for the storage pond for the Paloma Meadows WWTF will meet the requirements of 30 TAC 
Chapters 309 and 217. The liner system will consist of either a synthetic membrane, or a clay liner.

Sincerely,

Jamie L. Miller, P.E.
President
Firm Number F-23372

                   

JanelaRevilla
Image



alana
Image

alana
Image

alana
Text Box
Paloma Meadows WWTF - Windrose



―│ ―│

―│ ―│

―│

―│

―│ ―│

―│ ―│

―│ ―│

―│

―│

―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│ ―│ ―│ ―│

―│ ―│

―│ ―│

―│

―│

―│ ―│

―│ ―│

―│

―│
―│ ―│

―│ ―│

―│ ―│

―│ ―│

―│ ―│ ―│

―│ ―│ ―│

―│ ―│

―│ ―│

―│ ―│

―│
―│

―│

―│

―│―│ ―│―│ ―│―│

―│
―│

―│
―│

―│

¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯